® motorcycles
LN
;l,:.‘v~{‘~ 3
motorcycies by bombardier
jv
AIiL RIGHTS RESéRVED@BOMBARDIER LIMITED, VALCOURT, OUEBEC, CANADA : C‘atalog Nd 735,009 007







HOW TO USE THE FLAT RATE TIME (F.R.T.)

This F.R.T. (Flat Rate Time) is used to de-
termine the standard labor time allowed for
replacement of parts covered by the warran-
ty is in effect. The F.R.T. for those parts
which are not listed (indicated by a -- )
should be determined from the operation
closely related to the replacement of that
part.

1. THE F.R.T. IS BASED ON THE FOLLOWING.
SERVICING CONDITIONS:

a) Standard times specified are based
on the condition that the necessary
servicing tools are available close
at hand and the work performed by a
mechanic with normal skill.

b) Time required for the servicing is
calculated as shown:

example: Exact repair for a reason-
able mechanic (120 min.)
Plus 5% for
diagnosis 6 min.
Plus 5% internal
cleaning 6 min.
Plus 5% for parts
Dept. 6 min.
Plus 5% for
paperwork 6 min.
The F.R.T. 1is
2.4 hours.

TOTAL TIME: 1LL min.

2. The F.R.T. is also a guideline for time
required for normal retail repairs and
may be used for estimating repair cost.

3. METHOD OF COMPUTING

The job times are listed in tenth of an
hour to simplify computation.

example: 0.3 = 18 minutes
5.6 = 5 hours and 36 minutes

CONVERSION CHART

Hours Minutes Hours Minutes
0.1 6 0.6 36
0.2 12 0.7 L2
0.3 18 0.8 L8
0.k 2k 0.9 5l
0.5 30 1.00 60

COMPUTING THE F.R.T.

When several jobs are performed at the
same time, make the calculation in the

manner.

a) Jobs of non duplicated nature:

The F.R.T. for the Job is obtained
by totalling the F.R.T. for each

part replaced.

example: Replacement of cylinder
and clutch

SERVICING DETATLS

Cylinder
Clutch plate

F.R.T.

0.6
0.7

The F.R.T. for the job is:

0.6+ 0.7 = 1.3

b) Jobs of duplicates nature:

Take the F.R.T. for the last part

to be replaced.

example: Replacement of cylinder
head and piston.

SERVICING DETATLS

Cylinder head
Piston

F.R.T.

0.5
0.7

The F.R.T. for this job is the last
part replaced (piston): 0.7.

HOW TO USE THE OPERATION NUMBER (0.P.)

Operation number: is an indicative referring to a sub-section
of the motorcycle

The operation number to be used is the same as the section
in which the part is found in the catalogue.



Table of contents

ENGINE:u « ssaussmssamnsies ssawasen s vanape s oaensss si
Crankcase
Crankshaft, cylinder, piston
Magneto, clutch and oil pump covers

GEAR BOX. e eeeeeooooenns c et et e cece s ee e e ceanan o
Transmission
Clutch, kick start

ELECTRICALi ¢ wwwns s s us wi e e S e e e e B ST s e e w8 e e W
Magneto
Wiring system (speedo, ignition switch)
Lighting system
Terminals & wires

CARBURETION....... oy o7 1e16a 45 1ile 1583 ) 1005 ta tm 5TS0 n B J3hca £ 1o 3% 205 i) o o 5 o are
Carburetor
SPECIAL TOOLS..eee.. N e . .

Main frame
Swing arm, shock absorber

CONTROLS : ¢ s 5w o5 siw s SEEE B GRS © s A
Handlebar
Cables

EXHAUST SYSTEM:s.s s sswmmiewsswns SREE SRR 56 W B

Exhaust pipe, muffler

BODY snnsssonmans s samannms a8sesve ahueome e ss e oo
Body parts (fenders, side covers)
Fuel tank

Brake system
Front wheel
Rear wheel

SPECIAL/OPTIONAL PARTS...eev... o o 5w e 8 e et
Optional parts
Competition parts
Service 1tems
NUMBRICAL DBIST::ss sontsaciionmomans sosioess 2 g alleisei® &
PRICE LIST with Service bulletiN..cecesessosssess

PARTS BULLETINS. o« sessnnmesoonmsnsssnnnmnssnsos N

SECTION 1

SECTION 2

SECTION 3

SECTION L

SECTION 5

SECTION 6

SECTION T

SECTION 8

SECTION 9

SECTION 10

SECTION 11

SECTION 15
SECTION 16

SECTION 17

>

J



PARTS CATALOG FORWARD

This parts catalogue list, Parts and sub-assemblies provided
as spare parts for the Can-Am Motorcycles. When ordering
parts from this catalog always quote the entire number and
part name a s show:

(a) Parts number categories

CAN-AM parts are devided into four (U4) categories:

. Engine

Fasteners
CAN-AM, General
Ski-Doo, General

= w -

parts numbers always consist of nine (9) digits and except
for Ski-Doo parts are broken down like the following
structure:

XXX - XXX - XXX

The exception to this structure are Ski-Doo parts which are:

XXX - XXXX - XX

You will find that for simplicity the price list will be
printed with the Ski-Doo breakdown.

STRUCTURE
Group Identification
1. ENGINE PARTS (ROTAX)

XXX - XX - XXX

L————MODIFICATION

PART GROUP

ROTAX IDENTIFICATION (L20-L21)




THE FOLLOWING GROUPS
CAN-AM, General

Fasteners (METRIC CAN-AM)

XXX - XXX - XXX

EXAMPLE :
M6 X 1.00 X 20 MM Length Hex. HD. Cap Screw, Zinc plated,

Grade 5

222 0 6

II\)
O
-

p

L————GmmE(5)

FINISH (Zink)

LENGTH (20MM)

SIZE (M6 X 1.00)

TYPE (Cap Screw)

GROUP (Bolts)

GENERAL CAN-AM

XXX - XXX -

(- MODIFTCATTION

PART NUMBER

GROUP

ARE TO BE FOUND IN THIS CATALOG:

730 - Electrical, wiring components

731 - Crating Parts

732 - Seals, bearings, spring, "O" Rings,
Circlips, Special Fasteners

33 - Accessories, clothing

734 - Fngines, engine parts not Rotax

35 - Printed Material, Service, Parts

736 - Advertising, promotion material

Control Components

137 -

N
\

@i}



THE FOLLOWING GROUPS ARE TO BE FOUND IN THIS CATALOG:

CAN-AM, General

738

139
Tho

Th1
Tho
Th3
enn
Ths
L6
ThT
748
Tho

Head and tail lamp, turn signal,
electrical components

Instruments

Carburator, Airbox intake system,
air filtration

Cables
Suspension Units

Wheel parts, drive chains

Body Parts
Exhaust Sy's

Frame

tem

Special tools and Service Items
Miscellaneous fittings and fasteners
Kits - Special Competition Parts

SKI-DOO GENERAL

XXX XXXX - XX
L MoDIFICATION
PART NUMBER
GROUP
ABREVIATIONS
STD sieS ate sie s s s iwien s Standard
Assy G S NS S EE N B Assembly
LiHs  snswsssenss ry Left Hand
R.H. ceeen.. et Right Hand (Refers to the position
of seated rider)
ALT sessevsmmsnns s Alternate
T smsses sansiese & Teeth
PR o/ i4%s e me e te s vn .. Ply Rating
HEX  snsmes ssmmsssss Hexagonal
DallisAs sowwis R . Does Not Apply
Mag  ceeeenn R . Magneto
W/ 668 R WS R With
WAO  sswmns s 6% W Without
1bs N T o % e e Pounds
I.D. T T T — . Inside Diameter
0.Ds pieE e b e 5 Outside Diameter
L ceaeae As Required
Thate  wsessssoos “ Internal






ENGINE






®

Crankcase



COMPLETE ENGINE

45




CRANKCASE-DISC VALVE COVER 1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 to 5 k2o 291 367 Crankcase ASsSembly..eeeecceeaosaoes . 1 k.o
3 420 260 390 Ring, Crankcase, Magneto Side...... 1 3.0
i 420 260 L0O Ring, Crankcase, Clutch Side....... 1 3.0
5 420 230 530 O RING s s sos nawswansas Ceeeeeaenees 2 -
6 420 949 900 Dowel , TOCEE NS s voswsss ansasns s 2 =
7 420 230 390 Seal, Magneto Side....... e ovs) o dlin e ls b0 1 17
8 420 230 L2l Seal, Transmission Main Shaft...... 1 1.7
9 Lh20 232 630 Ball Bearing 6203...... s @ B W : 2 3.0
10 420 232 640 Ball Bearing 6204....c.cceue. . 2 3.0
11 420 945 T51 Lockwasher 6 mm...... e .. 13 -
12 420 241 870 Screw, Allen Head M6 X TOeevoon. ana 5 -
13 420 241 820 Serew, Allen Head M6 X L5.......... 5 -
1k 420 949 900 Dowel, Locatings s sessnsus vonase sas 5 . -
15 420 241 920 0il Filler Cap M18 X 1.5(With Air
Vent).eeeeeeoeenns e eeeeeeeeeeee e 1 0.1
16 420 247 240 Specer; Chedin GUEFd.sssss smswsnsvns 3 -
17 420 297 330 Chain Guard (For Sprocket 13T
420 236 950)..... wral s fme 'e® 22 b 130% PP Opt D.N.A.
420 297 331 Chain Guard (For Sprocket 14T
ho 286 U51)essns suvsasnssnnnnns snan Opt D.N.A.
k20 297 332 Chain Guard (For Sprocket 15T
Lh20 236 952..... f BABER SR N e 1 0.1
18 420 240 035 Screw, Hexagonal Head M6 X 25...... 3 =
19 k20 2h1 850 Contact Screw Assembly Neutral
Indicator..eeeees. A pap g pranp 1 0.1
20 420 230 500 Gasket Ring, Index Plug....ceseeees 1 -
21 k20 258 552 Plunger, INdeX..eceeeeceocesoacens . 1 0.1
20 420 239 T12 Spring, Index PlUNSEF.s. cxmuanesvns 1 -
23 hoo 241 787 Plug, Transmission, IndeX....eeeee. 1 0.1
2L 420 650 04O Gasket Ring..eeeee.. A 2 =
25 420 241 781 Plug Magnetic Drain......ee... e 1 0.1
26 420 950 1k1 Gamket RiliE. esssssnna o R . 1 -
27 420 940 580 Screw, Hexagonal Head M8 X 16
Crankcase DraifNe.eeeeceees s envsE 1 -
28 420 230 L25 Seal, Olubeh Sidessssssswanes eunva : 1 1.5
29 420 230 310 O'Ring, Disc Valve COVETr.seeseeosns 1 -
30-32 420 212 037 Disc Valve Cover Assembly...ccoce.. 1 1.5
31 420 940 510 Screw, Countersunk Slotted Head
1705 e A 2 T P L -
32 420 224 oLo DiffPager Tubes .. emsas s%mn s oms s 0 2 1 0.4
33 420 230 260 O'Ring, 0il Injection Inlet Port... 1 =
34 420 267 TLl Adupber, Carburetors.:sssswsisosaans 1 0.k
35 420 251 8L5 Hose Clamp, Carburetor Adaptor..... 1 -
36 420 251 820 Hose Clamp, Carburetor....... i ot e 8 1 =
CAN-AM MOTORCYCLES SECTION 1 PAGE 3

SPARE PARTS CATALOG CATALOG NO 735 009 007



COMPLETE ENGINE
45




CRANKCASE-DISC VALVE COVER 1976

ITEM PART DESCRIPTION T'NT o/r FRT
Q NO NUMBER 175
37 k2o 227 610 Shim 0.5 mm, Transmission Clutch
Shaft Bearing..... vt 00w g Gy e 5 @i e AR -
Loo 227 611 Shim 0.3 mm, Transmission Clutch
Shaft Bearingsssss sassesns CHEEEE § 6 AR -
> hoo 227 612 Shim 0.1 mm, Transmission Clutch
Q Shaft Bearing..eeeeeescescossccesss AR -
38 420 227 520 Shim 0.5 mm, Transmission Main
Shaft Bearing....... G e a . AR -
koo 227 521 Shim 0.3 mm, Transmission Main
Shaft Bearing....... ® 8118 808 00 ¥ 980 o5 & 88 AR -
’Q k2o 227 522 Shim 0.1 mm, Transmission Main
Shaft BeafinGiessws asssssssssss s o . AR -
39 420 227 550 Retaining Plate, Transmission '
BearingsS..ceeeecseees o110)10 18 s0ries &1 i e o8 2 81 % 1 0.7
Lo 420 940 315 Screw, Countersunk Slotted Head
M5 X 12ssssavnvnns snaansins CRREEE 8w 5 -
L1 hoo 241 T75 Screw, Kick Starter StoPe....... g 1 01
Lo k20 2L0 210 Stud M8 X 68, Cylinder Base...... G i =
43 420 242 585 Nut M8, Cylinder BasS€...ceeeeeeoess i =
v 420 291 479 Gasket el wouswes sasnsuns vnws S 1 -
L5 734 003 020 Engine Complete Without: Electronic
Box, Magneto Assembly, Carburetor &
\. LeVEerS.ceeeecsancca S 5% o eis e e olid ilke dor s 1 0.5
46 T47 002 001 Crankcase Sealant (Black)...eeeee.. AR -
747 002 000 Crankcase Sealant (Clear).eeeeeeee. AR -
N T4T 020 000 Lock N'Sealeveeeeeeonnsannnns ceeeen AR -
L8 L1k 137 200 Tube, Air Vent 11" (270 mm)........ AR =
CAN-AM MOTORCYCLES SECTION 1 PAGE 5

SPARE PARTS CATALOG CATALOG NO T35 009 00T






Crankshaft
Cylinder

Piston






CRANKSHAFT - PISTON - CYLINDER HEAD

18

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1-2 L20o 291 517 Crankshaft Assembly.cccececsces 0w 1 35
2 420 227 510 Filler CaPececececcceacecseccannnnes 1 0.1
3 420 224 025 Platey 011 Guidessssss inesasionsans 1 3:6
L 420 247 250 Spacer, Crankshaft, Magneto Side
B Ml w2 bt o A TR - 1 3.6
5 420 94k L70 Shim 0.2 mm, Crankshaft, Magneto
Bidessscsssvas  cé i o1 efle gl ake 51 9 SlieFiei e o) o7l @ AR -
k20 9Lk L71 Shim 0.3 mm, Crankshaft, Magneto
SLAC wwwwiwis siosmmseseaesss o B SRR 6 b b AR -
420 9k LTk Shim 0.1 mm, Crankshaft, Magneto
Sid€eeecccccccnnnn ot g w281 5 o 7} 85580 18 0 591 81 AR -
6 420 232 760 Ball Bearing 6205, Crankshaft,
Magneto Side...... S wis siisite)iate sisi e b o .. 1 3.6
T 420 230 530 NI - v i v o kw8 563 5 5 0 1B i 1 0.1
8 420 242 570 Hexagonal Nut, M16 X 1.5, Crank-
shaft, Magneto Side..ccececcccscascs 1 0.1
9 420 234 922 Gear 9T. Oil Pump PinioN...eeeee... 1 0.4
10 Lh20o 232 750 Ball Bearing 3205, Double Row
Crankshaft, Clutch Sid€...c.c... deuts 1 3.6
11 Lhoo 247 215 Spacer, DisC Valve..eeeeeeooanaaans 1 1.5
12 k2o 224 015 Dise Valuesassw snswsns ses I 1 1.5
13 420 291 592 Drive Gear With Clutch Drum Assem-
bly (Replace Only Drive Gear With
Clutch Drum Assembly See Also
Clutch - Kick Start Page, No. 4 ... 1 0.7
1L Loo 242 610 Nut, M18 X 1.5, Crankshaft, Clutch
S1dCusssins sansnassosiste nassassmos 1 0.7
15 420 246 011 Key, Woodruff, Crankshaft, Magneto
Sideeeeac.. T prpepees G 56 18 8§ ST s § 1 -
16 k20 246 570 Key, Woodruff, Crankshaft, Clutch
Bidee.siesawisinn 51 %5 i gTa Sllai 678 on o1 8] & Wl e u S s 8 1 -
17 420 932 9ok Needle Bearing, Piston Pin.ececeeo.. 1 0.7
to 20 420 291 825 Piston Assembly w/2 Rings 62.0.....
Diameter Standard...cceeeecececceess 1 0.7
420 291 531 Piston Assembly w/2 Rings 62.25
Diameter 1lst OVersSiZe..ceeccceccees 1 D.N.A.
Loo 291 532 Piston Assembly w/2 Rings 62.5
Diameter 2nd Oversize..... G b e e E e 1 D.N.A.
420 291 533 Piston Assembly w/2 Rings 62.75
Diameter 3rd OVErsSlZ€e.ceececescces 1 D.N.A.
19 420 215 120 L-Trapez Ring 62.0 Diameter Standard 1 0.7
420 215 121 L-Trapez Ring 62.25 Diameter
1St OVersSize.eeeeeeecoceocanons I 1 D.N.A.
420 215 122 L-Trapez Ring 62.5 Diameter
2nd OVersizZe..ceececessss 3160 % e ke 91 g 1 D.N.A.

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 1 PAGE 9
CATALOG NO 735 009 007






CRANKSHAFT — PISTON — CYLINDER HEAD

1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
19 420 215 123 L-Trapez Ring 62.75 Diameter
3rd Oversize....... ceeecenecasescan 1 D.N.A.
20 420 215 180 Rectangular Ring 62.0 Diameter
Standard..... g e 1 0.7
420 215 136 Rectangular Ring 62.25 Dlameter
1St OVersizZe.e.ceeececeeacaocnas g 1 D.N.A.
420 215 182 Rectangular Ring 62.5 Dlameter
2N OVEerSiZ€eceoescecscssseaascoans 1 D.N.A.
k2o 215 138 Rectangular Ring 62.75 Diameter
3rd. OVerSilZts sin veess wie e 8¢ ew e 668 es 1 DN A
21 420 916 135 Pigton Pllewswss pusmsnsmnysssss sy 1 0.7
22 420 945 735 Circlip, Piston PiNeeeeeeeeeeenn. 2 0.7
23 420 230 280 Gasket, Cylinder Base(Up to Englne
Serial No. 68,373)cceececcccanaanas 1 0.6
420 230 552 Gasket, Cylinder Base(Engine Serial
No. 68,374 and AbOVE)csseoosscssnss 1 0.6
2L 420 213 616 Cylinder w/Sleeve Assembly (Up to
Engine Serial No. 68,373)ceececcan. i 0.6
420 213 619 Cylinder w/Sleeve Assembly (Engine
Serial No. 68,374 and Above)....... 1 0.6
25 420 241 890 Stud M7 X 33.5, Cylinder Head...... 6 05
26 420 230 365 Shim, Cylinder Headissssssssssesans AR -
27 420 213 620 Cylinder Head, Standard....c.eeeee. 1. 0.5
28 k2o 227 570 Washer T.4 mm, Cylinder Head Nut... 6 -
29 k20 242 590 Hexagonal Nut M7, Cylinder Head.... 6 -
30 420 230 500 Gasket, Cylinder Head Plug..eeeees. 1 0.1
31 420 241 880 Plug M1k X 1.25, Cylinder Head..... 1 0.1
32 420 273 718 Exhaust Socket Assembly (Up to En-
gine Serial No. 68,373)ceececececen 1 0.5
33 420 230 660 Gasket, Exhaust Socket (Engine
Serial No. 68,374 and Above)....... 1 0.5
3L 420 273 715 Exhaust Socket Assembly‘(Engine
Serial No. 68,374 and Above)....... 1 0.5
35 420 240 070 Cylinder Screw M8 X 20, Exhaust
SoCKEt.eveeesecscooencssoassocssns ois 2 -
36 420 213 605 Cylinder SleeVeususs susennas g 5 1 D.N.A.
37 420 291 519 Crankshaft Repair Kit..... R 1 D.N.A
38 416 001 600 Lock N'Se@leeeeeenoonsannenens ceees AR -
39 T4LT 020 000 Lock N'S€8leeeeeeoonnenansonns e AR -
4o 734 011 006 Noise Damper.......... DT, SO — 1 0.1
L1 T34 011 003 NOiSe DAmpPeTr..eeeeeeeenecacaeennnn x 12 0wl

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 1 PAGE 11
CATALOG NO T35 009 00T






Magneto, Clutch

and Oil Pump Covers.






MAGNETO COVER - CLUTCH COVER - OIL PUMP 1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 k2o 212 052 Magneto Cover..... SR e e s s e 1 0.7
2 k2o 241 T61 Cylinder Screw M6 X 50uceeeccececss 2 -
3 420 241 821 Cylinder Screw M6 X U5.....cvvunn.. 2 =
L 420 241 800 Plug, Adjustment...... o e LR e 3 -
5,6,14 L420 212 oLt Clutch Cover ASSembly....eeeeeesnn. 1 Bl I
6 420 949 030 Drive Pin 3 X 8.veierenrennnnnnnnn i -
T 420 259 619 Cam Assembly, Clutch Release.... st% 1 0.5
8 420 259 630 Plate, Clutch Adjustment Locking... 1 045
9 420 241 791 Screw M8 X 15, Clutch Adjustment... 1 -
10 k2o 241 795 Screw M4 X 6, Clutch Adjustment.... 1 -
11 420 239 660 Spring, Clutch Cam Retaining....... 1 0.5
12 420 240 560 Screw, Slotted Head M5 X 12...c.... 1 =
13 L20 239 630 Spring, Clutch Cam RetUTNe..eeee... 1 0.5
1k 420 256 0kLo Valve Assembly Oil Pump ChecK...... 2 0.4
15 420 230 355 Seal, Kick Start Shaft..eeeeeeeeen. 1 =
16 420 230 370 O'Ring, Oil Pump Mounting Flange... 1 -
17 420 291 L32 0il Pump Assembly..... Ceeeeeaaaeen . 1 0.5
18 420 945 750 Lockwasher 5 mm...... T 2 -
19 420 240 T60 Screw, Slotted Head M5 X 16........ 1 -
20 420 240 975 Screw, Slotted Head M5 X 28........ 1 -
21 420 927 9ks Washer 6.2 mm....... PP, .. 1 -
20 420 234 932 Gear, 0il Pump, 34T......c...... - 1 0.k
23 420 8L2 oko Hexagonal Nut M6, 0il Pump Gear.... 1 §.2
2L L20 227 500 Gasket, 0il Banjo........ . . 6 0.2
25 420 256 020 Banjon sessuws s 58 16 538 <os: 51 816y 5110 8 3o o lddts e 3 0.3
26 420 2Lh1 830 Bolt, BaN]Oeeeeoseoccaconsns PR . 3 0.2
27 420 830 890 Gasket, Clutch Cover SCreW.....o... 2 =
28 420 241 761 Screw, Allen Head, M6 X 50..c.ceeees. 1 -
29 420 241 811 Screw, Allen Head, M6 X 35......... L -
30 Loo 2h1 816 Screw, Allen Head, M6 X 40......... 3 -
31 420 830 890 Gasket, 0il Level Plug..eeeeseesens. 1 -
32 420 840 370 Plug, 011 Level..cesanss - cees 1 -
33 420 256 032 0il Line 560 MM.eveuerreeenn. 6 1 0.3
3L 420 256 031 1l Tine 90 Mbssesssssassioas ceeeen 2 0-3
35 420 297 3ko Nipple, Split End....... Ceeeeeeenan 1T 0.1
36 420 212 060 0il Pump Cover..... ceeeaen v 8 1 0.1
37 420 241 841 Screw, Allen Head, M5 X 12........ : 2 -
38 T41 005 002 0il Pump Cable AdjuSter...eeeeee... il 0.2
39 416 001 600 LoCK N'Se8l.euereneeeeneoeconnnnns . AR -
Lo 41k 1372 00 Tube, Air Vent 12"(290 M) eeeenenn. AR =
CAN-AM MOTORCYCLES SECTION 1 PAGE 15

SPARE PARTS CATALOG CATALOG NO 735 009 00T






GEAR BOX







Transmission



45— (4
44___%—46
PB—o
38@

35

37
36— '/

SGUIDE
L T

28

ES—2%—®s0



TRANSMISSION 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 420 237 Loo Olubch Shaft, 1OT:. ..o 8% 56 R . 50 1 B 2
2 420 232 665 Needle Bearing, Halves, Clutch Shaft 2 -
3 420 234 885 Gear 6th, Clutch Shaft, 22T........ i 3.2
I k2o 227 L70 Thrust Washer, Clutch Shaft........ L =
5 420 245 3k4o Snapring, Clutch Shaft...eeeeeeeens i -
6 420 234 8h47 Gear 3rd/Wkth, Clutch Shaft, 16/19T. 1 3.2
7 k20 227 Lko Thrust Washer, Clutch Shaft........ 1 -
8 420 232 660 Needle Bearing, Clutch Shaft....... 2 -
9 420 234 865 Gear S5th, CTutch Shaft, P1T:cssnssn . 3.2
10 420 234 825 Gear 2nd, Clutch Shaft, 13T....... . 1 3.2
11 420 237 k15 Main Shaft...eeeeeeeenns Ceeeereeeaen 1 3.2
12 420 232 TLO Needle Bearing, Halves, Main Shaft. 6 =
13 420 234 815 Gear 2nd, Main Shaft, 30T....cce... 1 3.2
14 k20 227 L60 Thrust Washer. Main Shaft...eeeee.. 3 -
15 koo 234 877 Gear 5th, Main Shaft, 23T.c.eeec... 1 3.2
16 L2o 234 856 Gear L4th, Main Shaft, 25T....ecee... 1 3.2
17 420 234 835 Gear 3rd, Main Shaft, 27TT.eceeeeee.. 1 3.2
18 L2o 234 897 Gear 6th, Main Shaft, 21T.....c.... 1 3.2
19 k2o 9k L66 Thrust Washer, Main Shaft......e... 1 -
20 420 234 805 Gear lst, Main Shaft, 34T.......... 1 3 2
21 420 227 L30 Thrust Washer, Main Shaft.......... 1 -
22 420 230 400 O'Ring, Main Shaft...eeeeeeeeeennan 1 -
23 420 247 225 Bpacer, SProcketecssscsns sswssss s 1 0.2
2L 420 236 952 Sprocket, 15T (Used With Chain
Guard 420 297 332)....... o o 5 5 e . 1 0.2
420 236 951 Sprocket, 14T (Used With Chain
Guard. 420 BT BR0)uesssssisossnseds s Opt D.N.A.
420 236 950 Sprocket, 13T (Used With Chain
Guard 420 297 330).ceecececen.. . Opt D.N.A.
25 420 245 320 Washer, Main Shaft Locking......... 1 0.2
26 420 242 600 Hexagonal Nut M16 X 1.5, Main Shaft 1 -
27 420 258 540 Pin, Shift Fork Guide....eeeeeeen.. 2 3.0
28 420 258 695 Fork, Shifting 5-6..c.cceeceeeececens i Bl
29 420 258 685 Fork, Shifting 2-U...cceveeeennnn. . 1 3.2
30 420 258 675 Fork, SHITHEINE 1=3ssws savsnns i - 1 3.2
31 L20 L27 070 Thrust Washer, Transmission Actua-
ting LevVer.eeseeeeeeeecnnn ssisiweesmn 1 -
32 420 239 6Lo Spring, Transmission Actuating
leverisssoesvsesvsvsi LTI 1 3.2
33 420 258 575 Lever, Transmission Actuating...... 1 3.2
3L 420 258 645 Pawl Assembly..... 5 R 1 3.2
35 420 239 650 Spring, Pawl.eveeeeen.. . areas Sie S 1 3.2
36 420 245 330 Snapring M10 X l....... s umnils e 1 -
37 420 241 805 Screw, Pawl Positioning..... s e 1 3.2

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 2 PAGE 3
CATALOG NO 735 009 00T



28

10

S\
5

i}a
Tl

s )



TRANSMISSION 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175

38 L2o 242 270 Hexagonal Nut M12 X 1, Pawl

Positioning LOCKING..eeeeeeacesss s 1 -

39 420 237 436 SBIET CHETT, o v wsmstssnssose s piem s 1 3.2
Lo 420 945 790 Retaining Ring, Shift Shaft........ 2 3.2
L1 420 230 451 0'Ring, Shift Bhaft. cssassses o s 1 -
Lo 420 9Lk 851 Thrust Washer, Shift Shaft........ . 1 -
43 420 430 110 O'Ring, Shift Shaft..eeeeeeeeeceesn 1 =
Ll Loo 248 781 Shift Levers soszwss 1. 8 R R A - 1 Dl
lus 420 241 930 Screw, Allen Head, M6 X 20.cceeen.n 1 -
L6 420 260 200 Rubber, Shift Lever..... - 1 0.1
L7 420 258 658 Shift Drum Assembly........ sassssas 1 3.2
L8 k20 227 560 Isolating Washer, Shift Drum....... 1 =
Yo k20 249 970 Dowel Pin, Shift DruM...eeceeeoees. 1 3.2
50 T4T 020 000 Todk N'8enlc.ssasnaissnanie e AR -

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 2 PAGE 5
CATALOG NO T35 009 007






Clutch, Kick Start



(e

'




CLUTCH-KICK START

1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 420 227 600 Thrust Washer, Inner, Clutch Drum.. 1 -
2 420 232 T00 Inner Race, Clutch Drum.......eee.. 1 0.7
3 420 232 650 Needle Bearing, Clutch Drum........ 2 -
L 420 291 590 Drive Gear With Clutch Drum Assem-
bly (Replace Only Drive Gear With
Clutch Drum Assembly), See Also
Crankshaft Piston Cylinder Head
Page, NOo. 13 cececcocccasanocoscnes 1 0.7
5 L20 227 590 Thrust Washer, Outer, Clutch Drum.. 1 -
6 420 259 570 Plate, Clutch, Inner Pressure...... 1 0.7
T 420 259 560 Plate, Clutch, FrictioN...ecceecen. 5 0.7
8 k20 259 555 Plate, Clutch, Outer Pressure...... 6 0.7
9 420 259 542 Ot T s oo s e i s ss s o o5 s 1 0.7
10 k2o 245 320 Washer, Transmission Shaft Locking. 1 -
11 420 242 600 Hexagonal Nut M16 X 1.5 Transmis-
gion Shafbescisiesnsssisssaconassss 1 -
12 420 239 625 Spring, Clutch (Change Springs
ONly SetWiSe)eeeeeeeveeoeeneeancans 6 0.6
13 to 16 420 259 596 Plate, Clutch Spring Retaining,
W/HUD ASSEmblyeeeeeeeeeooeoecanonns 1 0.6
13 420 245 330 SNapring MIO X leeeeeeeeceeecacenon 1, -
1k 420 259 590 Plate, Clutch Spring Retaining..... 1 0.6
15 420 932 990 Ball 573" . cue vnsonnesenssns T 12 -
16 k20 259 705 Hub, Clutch Spring Retaining..... .. 1 0.6
17 420 945 T50 Lockwasher 5 MMeeeoceeoeonn. S RS 6 -
18 420 241 TT70 Screw, Hexagonal Head M5 X 25...... 6 -
19 420 235 205 Gear, Kick Start Idler, 31T..ccce.. 1 0.6
20 420 237 425 Kick Start BhaPhssssssascnnnsssnnss 1 3:2
21 k20 245 350 Circlip, Kick Start Shaft..... . 1 -
22 Lh2o 228 195 Retaining Hub, Kick Start Spring... 1 1.7
23 420 239 381 Spring, Kick Start Returh....ceeeo.. 1 1.7
)l 420 ohk L66 Thrust Washerle..eeeeeoesenenns ceees 2 -
25 420 945 660 Snapring, Kick Start Shafbssss sssws 1 -
26 420 239 610 Spring, Kick Start Ratchet Engage-
MENE e eeeeeeacoeonoacoaceocoonooaoes 1 0.6
27 420 228 180 Ratchet Gear, Kick Start...cceeeess 1 0.6
28 Loo 227 480 Thrust Washer, Kick Gear.....ceee.. 1 -
29 420 234 916 Gear, Kick Start Drive, 34T........ 1 0.6
30 420 9kl L6E6 Thrust Washer, Kick Start..cceeeec.. 1 -
31 to 3T k20 248 796 Lever Assembly, Kick Start......... 1 0.1
31 420 248 800 Hub, Kick Start (Execution Without
O=RINE GrOOVCieisis isisssiseins s aiiosssns 1 0.1
420 248 805 Hub, Kick Start (Execution With
O-RiNG CGIrOOVE)eeeeeoeeocassoconnssen 1 0.1

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 2 PAGE 9
CATALOG NO T35 009 007




Ll

'



CLUTCH-KICK START

1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
32 420 248 T91 Lever, Kick Start (For Kick Start
Hub Without 0O-Ring Groove Only).... a1 Gl
420 248 793 Lever Kick Start (For Kick Start
Hub With O-Ring Groove Only)....... 1 0.1
33 420 239 535 Spring, Kick Start Lever..... I 1 0.1
3k 420 232 Lko Ball 7/32", Kick Start Lever....... 1 -
35 420 230 k61 0-Ring (For Kick Start Hub With
0-Ring Groove Only)...... D 1 =
36 L20o 945 8Lo Snapring, Kick Start Lever......... 1 =
37 k20 260 210 Rubber Sleeve, Kick Starte.eeeeeee. 1 0.1
38 420 241 991 Screw, Hexagonal Head, M8 X 28 (For
Kick Start Hub And Kick Start Lever,
Execution Without O-Ring Only)..... 1 ~
k2o 840 991 Cylinder Screw M8 X 30 (For Kick
Start Hub And Kick Start Lever,
Execution With O-Ring Only)eeee.... 1 -
39 747 020 000 Lock N'Seal..c.eeeen. S G e EEEE e e AR -

CAN-AM MOTORCYCLES

SPARE PARTS CATALOG

SECTION 2 PAGE 11
CATALOG NO T35 009 007






ELECTRICAL






Magneto




3__

4— =3
3_
16— _

‘-%\ Y’-T"I’ :
§@@%
SN
B
\t’)- G2

¢



MAGNETO GENERATOR 12V 55W

1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
T — 2
4 to 15 k20 291 452 Magneto Generator Assembly..... cee 1 -
1
4 to 11 k20 291 Lé2 Stator Plate ASSEmMDlY..eeeeecccosss 1 -
1 k20 264 560 Stator Plate Alone (Trigger Plate). 1 0.9
2 420 291 Lo5 Flywheel.eeeeeooaeons 6 e 1 0.7
3 420 260 L33 Protection Hose 400 MMeeeeeeeecoess 1 0.2
L 420 260 345 Cable Grommebesssesas Ceereeeeaeeans y 0.1
5 420 960 T91 Protection CaD.eeeeeeeccssssssaacsss 1 0.2
6 409 203 300 Tab Receptacle Straight....... 48 L 0.1
T 420 865 L55 Connector HOUSING.e.ceeeesosocoassas 1 0.2
8 420 260 L62 Protection Hose 185 MMeeeeeeecoecns 1 0.2
9 420 864 261 Tab Receptacle Flag..... weuamE . g - 0.1
10 k20 964 062 Conbaet Plheessw s N 1 Os 2
11 koo 264 470 B1ettroiic BoK.. sescssss sasmns saunn 1 0.2
12 420 960 360 Protection CapP.eeceseess 5 P 5 e B B B 1 0.1
13 420 265 TU5 Tgnition Cable 4U0 mmevevseesss. .o 1 =1
14 420 865 205 Spark Plug Protector.....e.... ceenn i 0.1
15 420 899 ThLO Spark Plug N2Geeeeeeeeeoonsaoans g Opt D.N.A.
420 899 750 Spark Plug N5TGeeeeeeeeeeens ceeeane 1 D.N.A.
420 899 760 Spark Plug N59G....... . - Opt D.N.A.
16 L20 224 030 Holder, CableS.eeeeesescccsaoscnnns 1 P
17 420 927 570 Washe® 53 THlesvnsnenmsspessseagenss 2 -
18 420 945 750 Lockwasher 5 MM.eeeeeeeaess . 2 -
19 420 840 510 Screw M5 X 16, Allen Head..eeeoooos 2 -
20 h20 264 51T Charging Coil With Wire.....ceceeee 1 0.8
21 L20 247 260 T afrmor BlEeme: s e oo acwsny ke ke 2 0.3
22 420 264 505 Brake Light Coil With Wires........ i 0.8
23 420 841 025 Cylinder Screw Mkt X 28, ....cccvvuenn 2 -
2L 420 264 L9s5 Lighting Coil With WireS.....eeee.. 1 0.8
25 420 841 030 Cylinder Screw MU X 22...c0veceeeas 2 -
26 420 965 T00 Ring Tongue Terminal Mh........cee. 2 0.4
27 420 9Lks 758 Lockwasher U4 MM..eeeeeeeeeeenananns 1 -
28 420 9kl 271 Cylinder Screw M4 X 6ueceveveecceses i -
29 420 264 530 Wire Splic€.eeceescnss o B m e = i e . 7 0.4
30 420 260 kL1l Splice Protection Hose 25 mm....... 7 0.4

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 3 PAGE 3
CATALOG NO T35 009 007







Wiring System,

Speedo, and
'a
Ignition Switch.
i |
(¢







-

ELECTRICAL & WIRING SYSTEM

1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 738 007 003 HeadlaMp..eeesooooaoeasoscaasas . rats 1 0.3
2 410 5019 00 Bl s 0 055 5% b5 5 58S Ceteseseeeenenaas 1 0.1
3 738 063 001 Retgining CliPeeoswonsonssesiss %58 L Ol
L 738 010 002 LENS.eeeeennns B . 0 ey ) S N il 0.1
5 738 011 002 RiNGeoososenencscsaansnonsos Ceeeeen 1 0.1
6 222 061 615 Screw, Hexagonal Head Cap
ME X 1.00 X 16ueeeeneennencenecanns 1 -
T 748 004 OO0k Rubber MoUNteeeeeeeeaeennnn I 2 0.1
8 748 002 001 Rubber Insulabor.eeeeceeeeececeeens s 2 0.2
9 Th2 ook ook Headlamp Mount............ A 2 0::2
10 224 061 120 Washer Flat 6 mm X 12 X 1.5¢cc0c... 2 -
11 228 561 015 Nut, Hexagonal Elastic Stop
Mo L LoO00uisis oivsins micisasssnes Sl 515 1'ie faiis 3 -
12 738 025 001 Tail Lamp MOUNt.eeeeeeeoeeeeannss .. 1 0.3
13 222 062 015 Screw, Hexagonal Head Cap
ME X 1.00 X 200eeeeeeececonecannnns 1 -
1k 224 060 200 Washer, Flat 6 mm X 20 X 1k........ 2 -
15 738 001 002 Poi) Lompsss.s smns s se seens s s s R 1 0.2
16 222 551 615 Screw Machine Pan Head Slotted
M5 X 0.80 X 16.0.eennn. e 6 -
17 738 052 001 Bulbeveeeoennn 4 i 6 e o w8 bl 6 PPN 2 Bl
18 738 01k o001 LEIIS e e oo v evavooonacnennoassnnens . 1 0.1
19 399 9018 00 Washer, Flat 7/32 X 1/2 K =060 ssss 10 -
20 228 551 015 Nut Hexagonal’Elastic Stop M5 X 80. 6 —
21 738 070 000 Iicence Plate Reinforcement........ 1 0.2
22 730 001 OOk Wiring Harness Assembly....ceee.. g 1 0.6
23 738 068 000 MOUNt e eewenennn Ceereceeaaeas Ceeeane 1 =~
2L 222 062 015 Screw, Hexagonal Head Cap
M6 X 100 X Psvssncsonnsnas waaunss 2 -
25 224 061 120 Washer 6 X 12 X 1.5 ...... T 2 -
26 228 561 015 Nut Hexagonal Elastic Stop
Mo X L0050 5 6555006560805 06 68 S 5 =
27 738 069 001 Voltage Regulator..ccecececocess cees 1 0.1
28 222 064 015 Screw, Hexagonal Head Cap
M6 % 1.00 X b0uusswss T 1 -
29 399 9015 00 Washer, Flat 9/32 X 5/8 X .060 .... 2 -
30 739 002 001 Speedo MOl vaswenivansessn soenes s 1 0.2
31 748 01k 001 Speedo Rubber Mount, Male.......... 1 0.1
32 T48 01k 000 Speedo Rubber Mount, Male......... ; 1 0.1
33 739 005 000 Speedometer..ceeeeeeses ceececescans 1 0.3
3L 1Lk 0843 00 PIng:.sss s S S B S R SR @i 5 ~
35 748 015 000 Speedo Rubber Mount, Female........ 2 0.1
36 224 060 200 Washer 6 X 20 X 1eveueeens ihnRRE e 2 -
409 6012 00 Wire Black 18 phesessssssocsnansns AR -

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 3 PAGE T
CATALOG NO T35 009 00T







e

ELECTRICAL & WIRING SYSTEM 1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
409 6015 00 Wire. Green 18 EOassssvssssisassssss AR -
409 6062 00 Wire Orange 18 ga..ceeeeeeeeccennns AR =
409 6080 00 Wire Green/White 18 ga....cevvenen.. AR -
L0o9 6082 00 Wire Black/Yellow 18 g8.eeeeeecenn. AR -
37 T4L8 001 000 Tie Rap B s s s gwsnmsmsssmsnesssnps 1 =

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 3 PAGE 9
CATALOG NO T35 009 007




%

&

&

Butt Splice Plastic Loom 3/16" Plastic Loom %" Plastic Cover
409 0012 00 409 9001 00 409 9005 00 730451 000
s> y
Plastic Cover Receptacle Shur Plug Receptacle
730 450 000 730200 000 730 100 001 730201 001
Receptacle Receptacle Open Barrel M3 Open Barrel M5
730202 001 730204 001 730 350 001 409 0018 00

Open Barrel M6
730352 001

=,

i



CARBURETION







¢

Carburetor




'

=




i

°

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

CARBURETOR 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
al Lh20o 291 756 Bing Double Float Carburetor
B R 2D e s w50 548 0 8 e 1 -
2 420 261 635 Carburetor PistoNe.ceceeeececeeeees 1 0.2
3 koo 261 641 Jet Needle (4 Identifying Ring).... 1 0.2
L 420 261 650 Nead B T o s o o smsds sesssis 1 -
5 Lo 227 635 Plastic Spring CUPe.ceeecceceeeeaens 1 -
6 420 239 700 Spring, Carburetor Piston.......... 1 0.2
7 L20 261 670 RUIDDET BRI wis o5 55 5 10 b1 55055 ' 5,00 0405070 1 =
8 420 261 660 fover Plabess. s sessssscsnnnnnsensss 1 0.2
9 420 241 430 Hexagonal Screw, M5 X 12.c.eveueene 2 -
10 420 963 141 Taler g et B se s e s e mdds ofesnas i Opt =
420 963 12 TAlem ot Ul cane ennenad onnnmansuss 1 0s5
h2o 963 143 Tdler J6% S5evsnesnommsssensssnsses Opt -
11 420 261 705 Float Needle With Viton Tip........ 1 0.5
12 420 261 710 Clip, Float Needle..veeeeeoeeaoeann 1 0+5
13 L20o 261 692 Diffuser (6 mm High) (5 mm Cutaway) 1 0.5
1k koo 261 600 Needle Jet 2.76 ceececnncssnonnsses Opt -
420 261 605 Heelle Jeb 2.T3 sssssnnsss ssownes 1 0.5
L20 261 608 Needle Jet 2.70 seeececocccnoosonss Opt -
15 420 963 130 MIXIng TUDE. cssosnsssassnamenssasis 1 0.5
16 koo 268 979 Main Jet 130k cesasese onmesan vwmsmsic Opt D.N.A
420 268 980 Madn Jet 135 anssssassssisin o ssidn Opt D.N.A
420 268 981 Main Jet 140..ceeeeecieennneennnnns Opt D.N.A
Loo 268 982 Main Jet 145...0cc0nuans s e el sy Opt D.N.A
L20 268 983 Main Jet 1500 ceenemsse T - e Opt D.N.A
Lh20 268 985 Main Jet 160.eeeeeeeeeneennennns - Opt D.N.A
17 k20 261 625 Sieve Sleeve...e.... T N 1 0.5
18 420 963 190 DO w05 5 08 7 08 8 e 6w e 1 0.5
19 420 929 T00 LT o 5 8 i e 8 e e B 1 05
20 420 830 720 Gasket, Float Chamber.....eeeeeoees 1 0.5
21 k20 963 170 Float Chambereeeeeeesseecoceaassees 1 0.5
22 420 963 180 I ELEPy e engsunwissstes Guninnn 5 1 0.2
23 420 938 640 Spring, Idle Adjustment Screw...... 1 -
2L 420 963 160 Adjusbment SoreWssss sossscssosessne 1 0.1
25 420 939 880 Spring, Air Regulating Screw....... 1 0.1
26 420 963 150 Air Regulating SCreW...eeeeeeeeeess 1 0.1
27 T4 029 ook Vent Line 160 mm (6 1/4")c.v.ve.... AR 0.1
28 420 268 8LT Starting Piston With Gasket........ 1 0.1
29 420 239 730 Spring, Starting Piston.....c..eee.. 1 -
30 k20 261 770 CLlOSUTE SCTEWe s oeeeocoeocoaononanes 1 0.1
Gl k20 260 490 RUDDET CADevercercsoncansonannnnans 1 -
32 420 9L2 5k Hexagonal Nut M6 X 0.75 veeecvnenen i -
33 420 241 Lko Adjustment Screw M6 X 0.75 veveeen. il -

SECTION L4 PAGE 3
CATALOG NO 735 009 007




=




CARBURETOR 1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175

3L 420 260 370 RUDDEY CGTrOMMEL eeeeeeeeeeceeconcanns 1 =
35 Lh20 261 750 Choke Lever ASSEmMDly.eeeeeeeecccoss 1 0.2
36 L20 261 200 Hexagonal Nut M5...ccececcccccccccns 2 -
37 420 945 750 LoCKWAShEeT 5 MMeveeeeeoecoaocssasas 2 -
38 420 240 791 Cylinder Screw M5 X 10c.cceeceeeens . 2 -
39 L4o8 801k 00 Hose Clamp (Air BOX)eeeeeseoscosoes 1 -
Lo 740 003 000 Carburetor BOOt..eeeeeeeeieceaceces 1 0.3
L1 408 8019 00 Hose Clamp (Carburetor)..ceceeeeses 1 -

R

&

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION L PAGE 5
CATALOG NO T35 Q09 Q07






SPECIALTOOLS







®

Tools,
Special and

Owner’s Kit.







CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

TOOLS 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 to 10 L20 277 780 Pool Kity OWnerSss.scessssssvnsasas 1 =
1 h20o 876 195 TOOT: Bolssisi s s s eis s s e ase ols s sis Sis 1 -
2 L2o 277 825 Combined Wrench...eeeeeseosconsonss 1 -
3 k2o 276 065 Wrench Double Open 10/13 mmM........ 1 -
I 420 277 790 Wrench 4, Internal Hexagonal Screw. 1 =
5 420 876 360 Wrench 5, Internal Hexagonal Screw. 1 -
6 Lh2o 277 810 Wrench 6, Internal Hexagonal Screw. 1 -
7 L20 277 830 Insert For ScrewdrivVer..eeeeeseeees 1 -
8 420 277 8Lo Grip For Screwdriver........ el e we 1 -
9 420 876 220 Socket Wrench 11/13 MMeveueeann ceen 1 =
10 4L20 277 k10 Socket Wrench 17/21 mm.......... cee 1 -
11 k2o 277 850 0il Seal Insertion Jig (Kick Star-
B i i e e e 0 e 6 Bl o3 kg o Gl D 1 -
12 k2o 277 860 0il Seal Insertion Jig (Crankshaft
Magneto Side And Clutch Side)...... 1 -
13 420 277 870 0il Seal Insertion Jig (Main Shaft
SProcket)eeeeeeeeeeennns Ceeeeeeaaan 1 -
k2o 277 875 0il Seal Insertion Jig (Disc Valve
COVEL ) o o5 555 iico & 505 8 s e b 1 -
1L k20 277 805 Puller Assembly For Flywheel..... e 1 -
15 Lh20 277 900 Pump Gear Wrench...eeeeeeeecenn aweE 1 -
16 L2o 241 960 Locating Bolt For Crankshaft....... 1 -
17 420 277 885 Clutch Hub Locking ToOl.:eeeescssss 1 -
18 420 8L0 680 Cylinder Screw w/Internal Hexagonal
Mo L b snsisuviorngnge »odssai 3ug: Bldie 2 -
19 L2oo 876 296 Puller Assembly For Bearings on
Crankshafteissssssavnnnssssnsinanssn 1 -
20 420 977 L80 Ring For Puller........ g 1 -
21 420 277 890 Ring Half For Puller, Bearing on
Crankshaft, Clutch Side.eeeeecenans 2 -
22 T48 033 000 Cam Adjuster Tool, S & W Shock
Absorber..... o ke &% e s iy 8 ke 81 0] Wi (e ae; Sl 1 -
23 T47 020 000 Lock H'Seal 6cc/0:20%asssssns S AR -
416 001 600 Lock N'Seal 6cc/0.2 0Zeeenn.. P AR -
2k T47 018 001 Silicone Grease 59cc/20Z..eee.. ceee AR -
25 747 002 000 Silicone Seal Clear 89cc/30Z.ccee.. AR -
747 002 001 Silicone Seal Black 89cc/30Z.cev.n. AR -
26 413 4026 00 Paint Black 473cc/160Z.cceceecnnns . AR -
27 420 276 190 Tool to Install Plastic Ring For
Bearing in Crankcase, Clutch Side.. 1 -
k20 276 200 Tool to Install Plastic Ring For
Bearing in Crankcase, Magneto Side. 1 -
28 747 021 001 Air Filter Coumpound 59cc/20Z...... AR -
29 420 276 910 Plate for Puller..... N R R 1 -
30 420 276 920 Protection Cap...... . e e b i P 1. =

SECTION 5 PAGE 3
CATALOG NO 735 009 00T







FRAME







Fork







g

(

FORK 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 Th2 020 001 Fork. S1dder HePheses obesenes ressnns 1 0.5
2 742 025 000 DU BOGES o hhe it w3 6 e e ceeeen 2 02
3 Th2 026 001 Lower Triple Clamp...... . 1 0.7
L 22k 762 100 Lockwasher 6 mm....... B T T 8 -
5 222 963 015 Screw Socket Head M6 X 1.00 X 30... 8 -
6 7h2 015 000 Fork TUDE.eveveeennn §16 195164 6 16 e 8 2 0.6
7 Th2 017 000 Cap, Spring Retaining...eeeeeceeeees 2 0.1
8 742 030 001 Top Triple ClampP..eeeeseceoocecoees 1 0.4
9 742 018 000 Handlebar Clamp BottoOmeeeeceeeeoe.. 2 0.1
10 Th2 019 000 Handlebar Clamp TOP.eeeeeceecoccess 2 0.1
11 224 081 170 Washer 8 mm X 17 X 2.vvven.. o s 11 -
12 228 581 015 Nut, Hexagonal Elastic Stop
MO X daBBy qussns vonsmnnnssonmnsssny L =
13 742 029 001 Cap NUbBeueeeeeneeeeeneonsonnnennans 1 0.2
1k 224 782 120 Lockwasher 8 mm..... G e B e L -
15 222 983 025 Screw, Socket Head M8 X .25 X 30 .. 2 -
16 224 080 1ko Washer Flat 8 mm X 14 X 1.5 ....... 6 -
17 222 087 525 Screw Hexagonal Head Cap
M8 X 1.25 X T5.ceennnn 5518 = 15 d0s 1813 Gem s L -
18 Th2 027 000 Adjuster Stem Nub...oeeeeeeeennn 5 dus 1 05
19 742 008 001 Steering Stem..... ks 0.5 848 G 1 0.7
20 T42 010 001 Main Seal.eeeeeeeeeenens Ceeeeene cee L 0.6
21 The 024 001 Fork Slider Righbeeeeeeeoeseeeesens 1 @5
22 742 001 001 Cable Guide SpeedO..eeceeeeccesaes o5 5 0.1
23 224 061 122 Washer Fiber Specigl.ceeeeeceeeesos 2 -
2L 223 160 725 Drailn SCreW..eeeeoeseececeocscocoass 2 0.1
25 228 081 015 Nut, Hexagonal Head Cap M8 X 1.25 . 2 -
26 T42 034 000 Pronk. Axless.sseees s 6 S 5 o e e 1 0.1
27 224 781 1Lo Lockwasher 8 MMe.v.eeeeeeeeocennanss 2 -
28 222 982 515 Screw, Socket Head M8 X 1.25 X 25 . 2 -
29 222 085 525 Screw, Hexagonal Head Cap
ME X L85 X SDuvonussanssnpsunnnss s 2 -
30 Th2 036 000 Washer Special........ G E R § 1 -
31 742 035 000 Nut, Special.eceeeeeeenenn. Ceeeeeen 1 =
32 222 081 615 Screw, Hexagonal Cap M8 X 1.25 X 16 3 -
33 T42 001 000 Cable Guide, Brak€.ce.eeeeesss seena 1 0.1
3k T42 028 000 Direlilp.csssisessisemmennns ns S 1 0.1
35 732 401 003 O'Ring..... D T 2 -
36 Th2 009 000 Spring 18 ILbs (No Color Code)...... Opt D.N.A.
T42 009 001 Spring 19 Lbs (Color Code: Red).... 2 0.1
Th2 009 002 Spring 16 Lbs (Color Code: Yellow). Opt D.N.A.
37 T42 01k 000 ROA DampPiNng..eeeeeeeeeeeessocensaes 2 0.6
38 T42 016 000 Bushing...... R 6 B G B S i 2 0.6
39 732 802 000 DieelBirh o5 5o s siar s morins 3. 9 of'n %8 i T 2 0.6

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 6 PAGE 3
CATALOG NO T35 009 00T




48 Betor Fork Ass'y



\®

FORK 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
Lo 742 013 000 Spring, Top OUbe.eeeeeeenennn ceeees 2 0.6
L1 T42 023 000 Valve Orifice.eeeeeeeeeeeenns B RAE B 2 0.6
Lo Th2 022 000 Valve Washer..... 5 5y 51516 B S G B 2 0.6
43 T42 021 000 Damper Support Body..eeeeeceeeeeons 2 0.6
Ll 732 801 000 CirCliPeeeeeeeeeeeesonennennnnannan 2 0.6
L5 224 082 062 Washer Fihersssss.ssnsssesses e T s 2 =
L6 742 039 000 Valve:veoes R . TS 3 e 3 8 2 -
L7 732 Lol 002 O'RINE.evcveennnnn o fote atsl s oien s o bl o o 1 -
48 T42 003 001 Front Fork Assembly (Items Not In-
cluded 9, 10, 11, 12, 13. 16, 17,
18, 19, 22, 32, 33, 34,36)ceeee.... 1 -
Lo 742 031 000 Damper AssSembly..eeeeeeceas 5% 5 T e 1 0.6

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 6 PAGE 5
CATALOG NO T35 009 00T







Main Frame




)
()
{
)
0

S/
L
o




i%q*

FRAME 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1-13 7L6 001 022 FralMe. eeeeeeeeeeseeencennnases ¥ 3.0
2 Lh20 256 032 0il Line 8" (200 mm) 0il Tank to
T TBET o) aine 16 wrer o0 o 55016 b8 86 5080 619 o6 6, 819 W96 16 & AR 0.3
3 420 256 032 0il Line 14" (360 mm) Filter to
PUID < 5t 65w w0 5% 6 % 18 16101 608 €418 10 101 05 0108 0 10 70 8 AR 0.3
L T4l 028 000 TEIEE, o m e o i@ 0 0 00 S Ceeeeeen 1 0.1
5 7Lh 033 000 Gasket, 0il Cap ...... s b R 1 -
6 T4 032 000 Oil Tl UBpsswsws s umnmesmwsss B e T Ol
T 746 015 000 Cover Steerlng Cone ............ Ryon 2 0.3
8 732 401 000 O'Ring 1 1/2 x 1 3/4 x 1/8 ......... 2 -
9 732 901 000 Thrust Washer..ceceeeee. - oo L -
10 732 701 000 Thrust Bearing..... S EREAGLEG SRR Sa 2 -
11 T32 702 001 Needle Bearing....... e e g 61616 o <51 1 2 . -
12 T46 010 201 Steering Cone — 2 DegreC.eeceesceas 2 0.3
746 010 001 Steering Cone — 0 DegreC.ceeeeceses Opt D.N.A.
T46 010 101 Steering Conie - 1 Degret..ssssnsrns Opt D.N.A.
746 010 301 Steering Cone - 3 Degree..... gy o Opt D.N.A
13 746 052 000 Steering CupP..... ) 5 2 0.5
1k 746 007 000 Bumper, Steering Rubber......... —_ 2 0.1
15 228 581 015 Nut, Hexagonal Elastic Stop
MB X 1.25ccescomssnnoss s i o 58 12 =
16 22L 081 170 Flat Wesher 8 MMessssisessunesnsoss 1h -
17 222 084 515 Screw, Hexagonal Head Cap
M8 X 1.25 X U5.ueeninenennennas . 6 =
18 222 085 015 Screw, Hexagonal Head Cap
MB X185 X Slunusesrenasnss onbssns 2 -
19 734 006 001 Front Engine MoOUNt...eeeeeececnases 2 0.1
20 734 005 ook Front Engine Stude....... . . 35 e i 1 0.1
21 T32 903 002 WA SO s v noswesanesssosssvensssasia 2 -
22 T46 006 000 Spacer ReHeveeeeeooeoenenenns i i 1 0.1
23 T46 006 001 Spacer LiHes sesaws AR Ceeeeeraans 1 G
2L 734 ook 002 Lower Engine Stude.eeeeeeeeeecenoes 1 0]
25 746 012 001 Tootrest BB, ve s ae o ssss 5 oo e e 1 0.1
26 TU6 024 003 Foot Peg ReHevevevenonann diey Sm B e 1 0.1
27 732 310 000 Spring RiHevereeennn S S S o e D 1 0.1
732 310 001 SpPIng Tl o o mmmee s ow i o o oo I 1 0.1
28 L1k 0533 00 Clevis Pifleeeeo.. o0 o e e PPy . o 2 =
29 T46 07T 003 EOUEEE s 55 68 R & 8B SRS R O 8 2 -
30 371 8002 00 COtEED Pilise s oned s sss o mess s S 2 -
31 T46 025 003 POt P8 T H.e s rsnnessessndonises 1 0.1
32 746 011 001 FoObTest Tielewwe oboasssnsmssoscsses 1 0.1
33 746 035 001 Nut, Hexagonal MI6 X 1.50.ceeceeen.s 1 -
34 T46 03k 001 Washer Flat 17 mm X 28 X 2., ccuvu... 2 -
35 746 002 001 Swing Arm Bolt...eeereanns 0 65 s e 1 1 0.2

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 6 PAGE 9
CATALOG NO 735 009 007




= //_
=
=




L e

CAN-AM MOTORCYCLES

SPARE PARTS CATALOG

FRAME 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
36 748 003 001 Rubber Pafless.cosvuns s sassiges aavsss 2 D.N.A.
37 748 003 000 RUDDEY Padeeeeeeeeeeneeencanenencas 2 D.N.A.
38 222 961 615 Screw Socket Head Cap
M8 X 1.00 X 15 (Electronic Box)... 2 -
39 224 761 110 Lock Washer 6 mm (Electronic Box).. 2 =
Lo 743 036 000 RUDDEY CUSHIiON. e eeeeeooecocooessses 2 =
41 T4l 029 o0k Tube 36" (9 MM)eeerenereeennennnns AR -

SECTION 6 PAGE 11
CATALOG NO T35 009 00T







& ¢

Swing Arm,
Rear Shocks.




]
)

)
L)
L7
¢/
U




&W‘

SWING ARM, REAR SUSPENSION 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 T46 066 011 SWING ATlMeeeeeeeenceeesescaassossns il 0.5
2 746 004 000 Flunged Bushingsss cossssns svanss s 8 L 0.4
3 732 501 001 Shim .036 (0.9 MM)eveeeeeonnnn o a8 AR -
732 501 000 Shim .018 (0.5 MM)eeeeeeeaaonans o AR -
L 746 003 001 Bushing, Swing AIM...cceccaccccoess 2 0.7
5 222 065 015 Screw, Hexagonal Head M6 X 1.00 X50 2 -
6 746 0LO 000 Guard, ChaifNeeeeeeeeeeeeacacons oo 1 0.2
T 224 061 120 Washer Flat 6 mm X 12 X 1.50...... . 8 =
8 228 561 015 Nut, Hexagonal Elastic Stop
M6 X 1.000.ce... S8 B i o S B G wblie L -
9 222 083 515 Screw, Hexagonal Head Cap
M8 X 1.25 X 35ceecencecccaces e 2 -
10 224 081 170 Washer Flat 8 mm X 37 X Beovssnwasss 6 -
11 Th2 005 002 Shock Absorber........ 5 606 &8 T saw Opt D.N.A.
Th2 005 003 Shock AbSOTDEre.eeeencensnas o i e 2 0.1
T42 005 0Ok Shock ADSOTDETr..eeeeeeensns . .. Opt D.N.A.
12 Th2 007 003 Damper / S & W..... 15 0 R 0 2 0.1
13 742 0L3 000 Adjuster Ring........ 18 e B 9 i 2 D.N.A
1k T42 006 000 Spring, Shock Absorber T5 1bS...... Opt D.N.A.
T42 006 001 Spring, Shock Absorber 88 1bs Color
Code: Yellow / White / YelloWe..... Opt D.N.A.
742 006 003 Spring, Shock Absorber 55 1bs...... Opt D.N.A.
742 006 0Ok Spring, Shick Absorber 65 lbs
Color Code: YellOWieeoeoeseaoaonen oG Opt D.N.A.
T42 006 005 Spring, Shock Absorber 45-70 1lbs
Color Code: Yellow / YelloW.eewew.. Opt DaN.A«
T42 006 006 Spring, Shock Absorber 60-90 1lbs... Opt D.N.A.
742 006 007 Spring, Shock Absorber 82 1bs
Color Code: White / White..eeeeeoo. 2 0.1
742 006 009 Spring, Shock Absorber 100 1bs..... Opt D.N.A.
15 742 033 002 Collar SpPring........ YR Gk Yue L 0.1
16 228 581 015 Nut, Hexagonal Stop M8 X 1.25...... L -
17 222 084 015 Screw, Hexagonal Head Cap
M8 X 1.25 X b40ueveeeneennnnennneenn 2 -
18 222 061 615 Screw, Hexagonal Head Cap
M6 X 1.00 X 16ceeceeccecnnncennannn 1 -
19 T46 038 005 Shrut Butsddeses ol sesssesoshonas aes 1 0.1
20 T46 095 000 Protector (Chain Guide)..eeeeeeeen. 2 =
21 222 064 515 Screw, Hexagonal Head Cap
M6 X 1.00 X 16ceennn. A S B PR R B i -
22 T46 038 ook Bleteh THSARE s www o sie ows 96 55 50 5% 855 1 o
23 T46 07T 002 O  n s snsmsns oo imn s oo snses 1 -
CAN-AM MOTORCYCLES SECTION 6 PAGE 15

SPARE PARTS CATALOG

CATALOG NO T35 009 007







SWING ARM, REAR SUSPENSION 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
2L T46 096 000 RolleTsses aonsnne aw R PR 1 0.1
25 T46 021 ook Side Standeeeceececeececescoacsncas 1 0.1
26 222 003 515 Screw, Hexagonal Head Cap

MI1O X 1.50 X 35.¢c... T I T 1 -
27 224 001 210 Washer Flat 10 mm X 21 X 2.50ccces 1 -
28 228 501 015 Nut, Hexagonal Elastic Stop

MIO X 1.50ccccass seeeEe S e ERE e e 1 -
29 732 301 000 OPPLIIES 4 e o % B 60855 & 0856 005 9% 060 508 1 0.1

CAN-AM MOTORCYCLES

SPARE PARTS CATALOG

SECTION 6 PAGE 17
CATALOG NQ 735 009 00T







CONTROLS







Handlebar




)



HANDLE BAR 1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 737 006 002 Hendle BEl.. seses s asnssss obssens s 1 0.3
2 737 002 002 Brake Lever Assembly...ccceeccecccss _ 1. 0.1
3 T37 007 002 Brake Lever Only...... e e B R e, ® 1 0.1
i 741 005 001 Screw, Cable Adjuster...ccsesscceces 2 0.1
5 T37 010 001 Pivot Bolteeesesenssssosnnssossonisss 2 -
6 228 561 015 Nut, Hexagonal Stop M6 X 1.00 ..... 2 -
T 737 011 000 Screw, Clampecesecsssooscscccasasssse 2 -
8 T37 013 000 ProteCtor LeVeIeeeeeeeeeassssesaces 2 0.1
9 738 021 001 Switch, Brake Light Front.......... 1 0.1
10 738 018 007 Throttle ASSEmbly.eececeecoccsocsens 1 0.3
11 737 004 002 Rubber GPip B.Hesrsssnvnunasansnsnss 1 0.1
12 737 003 002 Clutch Lever Assembly..e«e. G EeREEE 1 0.1
13 737 008 002 Clutch Lever Only.eeceecosacecoscnses 1 0.1
1k 738 066 001 Kill Switch Assembly.eceeeeccecocss 1 0.2
15 737 005 003 Rubber Grip LeHeceeseeeseeeocacnnns 1 0.1
16 748 001 000 Tie BED. v ssnmmaesesnwmsvnses e 5K EES 6 -
CAN-AM MOTORCYCLES SECTION T PAGE 3

SPARE PARTS CATALOG CATALOG NO T35 009 007







Cables




_W-”H#

CE a1 1=l

(=)

571"
[

s — —
== 77 T = =1

{ | 5313%4¢”

463/8”

|
D
\:
0
I

)

3217



fo

ABLES 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 741 001 000 Speedometer Cableeeeeeeeacanss e waE 1 0.1
2 T4l ook 003 Throttle Cable..ceseeseceasas . 65 Bns 1 0=3
3 T41 005 002 Cable Adjuster Screw Oil Pump...... 1 0.1
i 741 003 OO0k Clutch Cable.eeecencssescannns “ i e d 1 0.2
5 7h1 002 002 Front Brake Cable...... ceecccsscone 1 0.1
6 741 011 000 Spring And Boot Assembly, Front
Brokeasswms soaewssn 6% B el R e e e 1 0.1
T 741 009 000 Barrel, Front Brake Cable.eeeeeecos 1 0.1
8 741 010 000 Adjuster Nut, Front Brake.......... 1 -
9 741 002 001 Rear Brake Cable..eeeecececosossess 1 0.2
10 732 309 000 Spring, Rear Brake.....ceeceeeeccees 1 0.1
11 T46 032 000 Barrel, Rear BraKe€...eieeeceeeesons 1 0x1
12 T46 033 000 Adjuster Nut, Rear Brake...eeeeeo.. 0.1

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 7 PAGE T
CATALOG NO T35 009 00T







¢

¢

" EXHAUST SYSTEM







Exhaust Pipe
Muffler







EXHAUST SYSTEM 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 T45 002 011 Exhaust Pip€.ceeeceee.. cececsenacann 1 0.4
2 745 00k 001 Heat: Shielfess osesesmesessssensssss 1 0.2
3 745 010 000 Hose Clamp...ececens oo Son B o S R BRI 2] -
)it 745 006 001 Packing, Exhaust Pipe...... Ceeeeaes 1 0.3
5 732 307 001 Spring, Exhaust Pipe.:ssssacsssens - L 0.1
6 748 00L ook Rubber Mount....... Ceeeeen ceeeae .o 2 0.1
7 745 001 000 ASbestos Washer...eeeeeeeeeeooannns 5 -
8 399 9015 00 Washer, Flat 6 mm X 12 X 1.50..... . 3 -
9 228 561 015 Nut, Hexagonal Elastic Stop
ME: X 15008 o5 55 55 5 54 551 s S1ST8 5481 575 8 e i =
10 745 003 008 Muffler With Resonator...cceeeeee e 1 0.2
11 745 003 007 ReSONAtOT e eeeeeeneeeaeans sewia e vE 1 0.1
12 224 061 120 Washer, Flat 6 X 14 X 1.5 ccvven... 3 -
13 392 0019 00 Lock Washer...... e eteeceeeneeenees 1 =
1k 222 060 815 Screw, Hexagonal Cap M6 X 1.00 X 8. 1 -
15 745 011 000 ClampP..eeeeeens. A PSR S 1 0.2
16 222 061 615 Screw, Hexagonal Cap M6 X 1.00 X 16 1 -
17 T45 011 005 Clamps s s« B 60 e ) 0 5 B 1 0.2
18 748 ook 003 RUbbEr MOUNt.eeeeeeeenanennn S e e 1 0.1
19 224 081 170 Washer, Flat 8 X 17 X 2eveeeeeecnns L -
20 228 581 015 Nut, Hexagonal Elastic Stop
M8 X 1:B5 cssessmevsncnn T P L -
21 748 ook 005 RUDDET MOUNT.ev e eeneeeenoenenaonnns 1 0.1
2p T46 092 006 MUFFler MOUNt: eeeeeeeeeoeoacenenans 1 0.1
23 748 ook 006 Rl Mo s s. o s 5 i 55 56 o 51 5.5 5 oo i 5 162 1 0.1

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

SECTION 8 PAGE 3
CATALOG NO 735 009 00T







BODY







Body Parts







CAN-AM MOTORCYCLES

SPARE PARTS CATALOG

BODY PARTS 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
i T4l 002 000 Spacer, Front Fender.....eeeeeeeeen L 0.1
2 Tl 025 001 Front Fender......eeeeeeen. IR P 1 0.2
3 224 060 200 Washer, Flat 6 mm X 20 X 1k ....... 22 -
L 222 063 515 Screw, Hexagonal Head Cap
M6 X 100 X 33 sonsnss TP g . h =
5 Tl 026 002 Decal R.H. Front Fender.....eeeeee. 1 0.1
6 T4l 026 003 Decal L.H. Front Fender........e... 1 0.1
7 7hk 058 001 MUA FlaDeeeeeeoeeoeececoconnnes S 1 0.1
8 399 9019 00 WASHET S s 555 5 5 & 66 5% 8 56 808s 555 508 S0oe 0510 2 -
9 390 L0o17 00 RivVebeee e eenennnn e eeteenaaeeeen 2 -
10 740 006 007 Air BOX...... e 05 08 15, 515 S i @ 1 -
11 T4l 0L6 000 BUCkEbmg .5 656 5506 0o am sinis oo s i e S bk 0.3
12 740 020 000 Perforated Tub€....e.... A ceen 1 0.1
13 740 019 000 Inlet Tub€...eoo... Ceeeeetenea as @8 8 1 0.1
1L 740 018 000 Pan Alr Filter.eeeeeeeeeeeees S b 1 0.1
15 740 017 000 Plastic NUb.eeeeeeneeeeoreneennnnns 1 0.1
16 740 008 000 Alr Filter Frame..eeeeeeeeeeceeeees 1 0.1
17 740 009 001 Air Filter Element...eeeeeeeenns . i 0.1
18 T4LO 010 000 BiF Wilhelr Rebelnerswsswassssdes s | 6.3
19 732 302 000 SR LI 6 4 e 6 50 o0 o im0 087 01 00 8118, 000 2 5) 6 sl iavie tnia. & ] -
20 T4h 050 000 Heat Insulator (Muffler)........... 1 o
21 T48 001 000 TIi€ RAPDeeeceeeeeaenencossonnnnnnens -
22 222 061 615 Screw, Hexagonal Head Cap
M6 X 1.00 X 16 vevenrenonooennennss 2 =
23 Thl 017 002 Rear FeNder..eeeeeeeeeeeoeeeasnsans 1 0.3
2l 228 561 015 Nut Hexagonal Elastic Stop M6 X 1.00 10 -
25 570 1321 00 Brommet s« ve ew.as s oo i veese T o B 5 ) 158 2 -
26 222 063 015 O EWe e evseonnnconns 53 1 1 e E—— 6 -
27 T4l 027 000 Spacer....... PR — T 2 -
28 T4l oLk7 o001 Battery BoOX..eeeeaveeeeeeenenns — 1 0.3
29 570 1230 00 Spacer...... a 1aet et 4 e B0 B SRR § e 2 -
30 399 9015 00 Washer..... SRR E e e A e g s e 3 -
31 732 600 000 ST EWeeeeoeanennnaonas e R e e 3 -
32 T4L 051 000 SKIA Plableeescecscsnacsescnsnesssnn . 1 0.2
33 T4k 052 000 Clamp..... e e — e 2 -
3L 224 081 170 Washer 8 mm 17 B2 susnina 8 9.8 il it sy L -
35 399 8012 00 Lock Washer.eeeeeeeeeeennn. et I -
36 222 082 015 Screw Hexagonal Head Cap
M8 X 1.25 X 20 ..... AR B ke ¥ R e R 2 -
37 T4l 018 ook Decal R.H. Rear Fender...eeeeeeee.. 1 -
38 74l 018 005 Decal L.H. Rear Fender.......... : 1 -
39 Thl 022 001 Side Panel R.H. Without Decal...... 1 0.1
Lo T4 023 001 Side Panel L.H. Without Decal...... 1 0L
L1 T4h 053 002 Decal, Side Panel, YellOW..eouweos.. 2 0.1

SECTION 9 PAGE 3
CATALOG NO T35 009 007




O\\x
¢
0
1
¢
&




CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

BODY PARTS 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
41 T4 053 001 Decal, Side Panel, White€..eeeeeosss Opt D.N.A.
yo T4l 006 023 Tdentification Label R.Heveeeoeeons il -
43 T4l 006 024 TIdentification Label L.Heeeeeeorons 1 —
Ll 748 016 000 Rublbee Wasliem . « ¢ m e s wise s s s 5 6 e 2 -
L5 223 861 215 Screw, Machine Slotted Head
M6 X 1.00 X 12 , R.H. Side Panel... 1 =
L6 223 861 615 Screw, Machine Slotted Head
M6 X 1.00 X 16 , L.H. Side Panel... | s
L 74 013 001 Seat.eea.. o e it o e ape B0e B 855 B Ve ot mrie 615 1 Bl
48 T4l 01k o001 Se8t COVETreeeereneeeenoaaonnnn R 1 G5
L9 T4l 0L8 000 Probector s sansuss tesecesessesese 2 -
50 748 034 000 Rubber Strip..... 8 05 191 I B 2 ) 0 AR -
51 222 081 615 Screw Hexagonal Cap
MBEX 1,25 X 16 wsssssuss B2 ke 1 2 2 »
52 747 005 002 TOOL BAGeeeeeaceooosonsscasanonsans 1 0.2
53 570 0614 00 Rubber Spacerl..ccceeses o s % o . 8 -
5 738 070 000 Reinforcement PlatE...eeeeeeececscss 1 0.1
55 T4 003 003 NUDEY Plabe.eeeeeeeeeeeecececacccns 1 0.1
56 744 053 003 Decal, Number Plate (Yellow)..eeo.- 1 Bl
T4 053 000 Decal, Number Plate (White).eeeeoe. Opt D.N.A.
57 223 861 615 Screw, Machine Slotted Head
ME X 1.00 X 16 ceveeeeeeconocccsnans 2 -
58 749 004 000 Tool Bag Attachment Kit (Include
4 Serews - 8 Washers - 8 Rubber
Specers — U NubSs« sseswsss Ceeeeeee 1 D.N.A.

SECTION 9 PAGE 5
CATALOG NO T35 009 00T







Fuel Tank




&




FUEL TANK 1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1-2-3  Tkk 019 008 Fuel Tank 2.5 Gallon...... § S s B 1 0.2
2 732 Lo1 005 O'Ring (Tank Cap)..... Ceteeeenaaaan 1 =
3 T4l 010 001 Fuel Tank Cap With O'Ringesesskws s 1 0.1
L 74k 021 000 el Valve..esssessss 6 8 e B R 5 B 1 Bl
5 399 9061 00 Fiber Washer 9/32 X 1/2 X 1/16..... 2 -
6 222 762 015 Screw Machine Fillester Slotted
M6 X 1.00 X 20eeeeenenn Sk 6w S 8 8 2 =
7 41k 1372 00 Fuel Line 75 mm (3")eeeeeeeeneenns . AR 0.1
8 r.om®on Fuel Line 160 mm (6 1/4").c..c..... AR 0.1
9 408 8013 00 Hose Clamp....... S e 1 =
10 T4l 028 000 Fuel Filter.eeeeeeo.. i in e e 30 . 1 0 0
11 570 1230 00 Rubber SpacCeleesececsosccecccscccses 2 -
12 748 00k OOk Rilbber Mounb.:sssssonsusus svonana o 2 0.2
13 224 061 120 Flat Washer 6 X 14 X 1.5 vveeenenns 2 -
1k 228 561 015 Nut, Hexagonal Elastic Stop
M6 X 1500 csssassnsuaonsssas Ceeeee 2 =
CAN-AM MOTORCYCLES SECTION 9 PAGE 9

SPARE PARTS CATALOG CATALOG NO T35 009 007







WHEELS







Brake System




[11

]
é

12

12—®

f




BRAKE SYSTEM 1976

ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
i1 746 039 002 Brakes PEdiiless bess s e e s P ——_ 1 0.2
2 T46 020 002 Nylon Bushing...ceee... s 5um aaim aile 1etn e 1 -
3 746 018 002 Pivot Mount........ Ceeeeeeenaen ceen 1 0.2
i 746 089 000 Nylon RINEeeeeeeeeeoeececonanconens 1 -
5 3y 9068 00 Washer, Flat 8 mm X 1.25 X 25...... 1 -
6 228 501 015 Nut, Hexagonal Elastic Stop
MG T 155 sesncscnanass N~ 1 -
T 408 2001 00 Grease Fitting.eeeeeeeeeeeeecenees . 1 =
8 228 061 015 Nut, Hexagonal M6 X 1.00 «eeeevenn. 1 -
9 222 062 015 Screws Stop Adjuster....csdisscessss 1 -
10 371 8007 00 Cotter PiNeeeeeesen. PP 1 =
11 222 082 015 Screw, Hexagonal Head Cap
MB X 1s285 X 20 sessus s B B e 2 =
12 228 581 015 NUBeeevounnns Ceeeeeen cesnsssesssnns 2 -
13 743 030 002 Backing Plate Re@re..ceeeee.. ceeeen 1 0.3
1k 743 033 000 Came..... - B 2 8 e 1 2 0.3
15 732 106 000 Felt Beal: covcicnmssmessnsiassios ass 2 0.2
16 732 304 001 Spring, Brake Arm Rear...eeeeece.. . 1 0.2
17 743 038 001 Braks Mri, Beslsss oues oo asess s 1 0.2
18 222 063 515 Screw, Hexagonal Head Cap
M6 X 1.00 X 35 ceneunn ceceeeeeaennn 2 =
19 224 061 120 Washer Flat 6 mm X 12 X 1.5 vevse.. L -
20 228 561 015 Nut, Hexagonal Elastic Stop
ME X 1.00 weveeeeeceoancnconaennns . 2 -
21 T43 032 000 Brake ShOC.eeeeeeeeeeeecaceanons — i 0.2
S0 732 303 001 Spring, Brake Shoe..... ¥ ik e @ e B L b.2
23 T43 026 000 Washer, Brake Shoe Retaining....... 2 -
2L 229 551, @15 Screw, Slotted Pan Head
M5 % el B 10 sossansssnsassessdss 2 -
25 743 029 002 Backing Plate FrofNt..eeeeceeecsecosss 1 0.3
26 743 039 001 Brake ArM..c.eeeeeen. O 1 0.1
27 747 020 000 Lock N'Seal..... ceeeen eeteeeceaenn AR -
CAN-AM MOTORCYCLES SECTION 10 PAGE 3

SPARE PARTS CATALOG CATALOG NO 735 009 00T







Wheels,
Front.

and Rear




SPOKES




Q!\

e

FRONT WHEEL 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 to 9 T43 050 003 Front Wheel Assembly (With Chrome
Steel Rim).ee.... o1 o1 316 (ol "aties 5 o o 1St w1 w1 1 D.N.A.
1 743 019 000 Front Hube.ooeo.. o 1 1.6
2 743 025 00k DDECET 5 4.5 & 515 5 ok, 678 5 6 A 6 1 06
3 732 705 000 Bearing # 6302 RS.uceeeceanocnans .o 2 0.6
L 743 027 001 SPOKE Flange.eeeeeeeeeeecanccencens 1 1.0
5 223 061 215 Screw, Flat Head (Small Hd4.)
M6 X 1.00 X 12...... Y s E e 5 -
6 743 012 002 SPOKE ReHevevevroooonennannans ceeen 20 -
7 743 012 003 Spoke LuHiwwsssssassess S ik 55 0 e 20 =
8 743 014 000 NipPleeeeeeeoeooans . .o Lo =
9 743 015 000 Rim (Chrome Steel)eeeeeece.. 5 s © B if Vel
10 T43 015 002 Rim (Alloy High Profile)...eeeeeec.. Opt Dalelis
11 743 015 003 Rim (Alloy Low Profile)..ceeeeeeecss Opt D.N.A.
12 748 029 000 Grommet, Spoke Flange........ s m. o1 5hn 10 -
13 743 009 001 Speedo Drive Flange...eceecees R 1 -
1k T43 okl 000 Speedo Drive Gear...cecececccecases 1 -
15 222 530 515 Screw, Pan Head M3 X 0.50 X 5.¢.... 3 e
16 732 100 000 Seal Speedo Drive.sccsscevssassssss 1 -
17 743 022 00 Rim Liner...eeee... 505116 76 554 3 [ B kg 5 1 0.3
18 743 010 000 Tube, 300 X 2leeeeececceaceancanecns i 0.3
19 T43 007 000 Tire Front, Trials Yokohama
300-21 (4 Ply)eeeeececenceoccacenas Opt D.N.A.
T43 007 001 Tire Front, Knobby Trelleborg
300-21#4-5hY (L Ply)isssenaunwsssns Opt D.N.A.
743 007 003 Tire Front, Trials Cheng Shin
300-21 (L4 Ply)ececeeeeeeneaanas P Opt D.N.A.
T43 007 OOk Tire Front, Knobby Trelleborg
BO0-21 (2 Ply)scessses 5 8 g e 1 8 Opt DuNals
T43 007 005 Tire Front, Knobby Cheng Shin
300-21 (2 Ply)ececeeeceaas ceerenae Opt D.N.A.
T43 007 006 Tire Front, Knobby Cheng Shin
300-21 (4 Ply)ecee.... s e w e it 5 il 0.3
T43 007 007 Tire Front, Knobby Yokohama
300-21 (2 Ply)ssssecsss ¥ SR Opt Dslabs
20 T43 052 002 Rim Lock #WMl.eeeeeooooooann ceeeeenn 1 =
21 74T 020 000 Lock N'Seal..ceen.. Ceeeeeeeeaneaons AR -

CAN-AM MOTORCYCLES

SPARE PARTS CATALOG

SECTION 10 PAGE T
CATALOG NG 735 009 007







¢

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

REAR WHEEL 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
1 to 7 TL43 049 003 Rear Wheel, Assembly (With Chrome
Steel RiM)eeeeceeesceanncaccsonnses 1 D.N.A.
1 743 oko 005 REAT HUD.veeeeeooeeonooeneoannanns T 2.0
2 732 T06 000 Bearing # 6303 RSeveeeeeeeeanenenn 2 0.6
3 T43 025 005 S PACE et e eeeeeencnocncnoncanncnnnn 1 0.6
L 743 012 005 Spoke R.H. Outside 90%.....eeuvn.. 10 -
743 012 006 Spoke R.H. Inside 100....eeenn... 10 -
5 743 012 010 Spoke L.H. Outside 75 .ceeeennne.. 10 =
743 012 007 Spoke L.H. Inside 110°...... B REREE 10 -
6 743 01k 000 ITLBIILE 5 0 g 1 66 s s g 0 91 8 6 0 9 i o 4o D.N.A
7 743 016 000 Rim (Chrome Steel).ceeeeeceeeennns 1 2.0
8 T43 016 002 Rim (Alloy High Profile)....eece.. Opt DsNuha
9 743 016 003 Rim (Alloy Low Profile)....eeceoe. Opt D.N.A.
10 743 043 021 Sprocket 38T...eeeeeeeeeceencenans Opt D.N.A.
743 043 020 Sprocket Y0Ts.sssnsssuossans sevnsn Opt B oM 'slis:
743 043 010 Sprocket 42T i eeeeneneeenoennnn 1 0.6
743 043 011 Sprocket LUT. . veieiiiiiiennnnnnn Opt D.N.A.
T43 043 012 Sprocket LOT...eeeeeeeeenecanacnns Opt D.N.A.
T43 043 022 Spreeket I wissnss snaness snesas Opt Dl A
743 043 013 Sprocket UBT...esnscevasanassanses Opt D.N.A.
743 043 o1k Sprarket T0Tss sesenesmpussss 60Evee Opt DNuAs
T43 043 015 Bproeket SOT.. ccsusssinnssssisnsas Opt DA<
T43 043 016 Sprocket SUT..iieceeeeeeecccncanans Opt D.N.A.
T43 043 017 Sprocket 56T .ceeeeeeeencecncnnanns Opt D.N.A.
T43 043 018 SProcket 58T eeeeeceeececenncennns Opt Do ulle
T43 043 019 Apeocket BOT:c.cosansnesibantssnnns Opt D.N.A.
11 222 08Lh 515 Screw, Hexagonal Head Cap,
VB X 1.25 X IS ssnnusasvsnnnaenune 6 -
12 224 081 170 Washer Flat, 8 mm X 17 X 2.eeennnn 12 -
13 228 581 015 Nut, Hexagonal Elastic Stop
M8 X 125 sxnnsusnsumsnnnnnsesssns 6 -
1k T48 029 000 Grommet, Spoke Flange...eeeeeeeess 10 -
15 732 102 000 Seal, 25 X 38 X Teeeeeeeeeenaannnn 1 ~
16 T43 037 000 COVET e ceavsccocsescsossansonsssens 1 0.6
17 T43 021 000 Rim TEviers oo s s o o we & heb s 69 & g 57 1 0.3
18 743 011 000 U e e veveneenoencsencnaacannnns 1 0.3
T43 052 o0k Rim LOCK #WM2..eeeeeeoeocncanenans g 0.3
743 052 003 Rim Lock #WM3 (To be Used With
Oversize Tires or RimMS)..ceceeecen. Opt D.N.A.
20 224 781 1Lo Lockwashel, 8 MM...ceeveennenenans 2 -
21 228 081 015 Nut, Hexagonal M8 X 1.25 ......... 2 -
22 T43 006 000 Tire Rear, Trials Yokohama
UOO=T8 (L Py )ew s snsessosesswsssns Opt D.N.A.
T43 006 001 Tire Rear, Knobby Trelleborg
400-18/L4-5LL (L Ply)eeeeeeeennnnn. Opt DIl

SECTION 10 PAGE 9
CATALOG NO T35 009 00T







(!5

C

CAN-AM MOTORCYCLES
SPARE PARTS CATALOG

REAR WHEEL 1976
ITEM PART DESCRIPTION T'NT o/r FRT
NO NUMBER 175
22 743 006 002 Tire Rear, Knobby Yokohama
L00-18/Y-612 (k Ply)escesasss o R Opt D.N.A.
T43 006 003 Tire Rear Trials Cheng Shin
400-18 (L4 Ply)eeeeeenn.. Ceeeeeaeaen Opt DNk
T43 006 004 Tire Rear, Knobby Trelleborg
UO0-18 (2 Ply)eeeeeeneennenennnns .. Opt D.N.A.
743 006 005 Tire Rear, Knobby Cheng Shin
-8 {2 Plylssnusnes axvenss.sonnes Opt D.I.A.
743 006 006 Tire Rear, Knobby Cheng Shin
400-18 (6 Ply)eeeeceeacens e P e E e 1 0.3
743 006 007 Tire Rear, Knobby Yokohama
B10-18 (2 Ply)eeeeeeneennn Ceeeeeeaen Opt D.N.A.
T43 006 008 Tire Rear, Knobby Yokohama
U60-18 (2 PIy)sisssssnisnainss ssnasn Opt D.N.A.
23 743 004k 000 Rear Axle....... 8 e B e el e & m 8 1 0.2
2L 746 035 001 Nut Hexagonal M16 X 1.50 eeeeeeenns 1 -
25 T46 016 000 Specer Bilusssssvinmns % &5 S i . 1 -
26 T43 04T 000 Chain Reynolds 110054 (25 ft. Roll) Opt D.N.A.
743 0L7 001 Chain Diamond A 250/148 (25 ft.
i+ o % I 1) [PPSR B P R . Opt D.N.A
T43 okT7 002 Chain Shima ES-520 (25 ft. Roll)... 1 0.3
T43 0ok7 003 Chain Daido 520T (25 ft. Roll)..... Opt D.N.A.
T43 ob7 oob Chain Takasago 520 (25 ft. Roll)... Opt D.N.A.
27 743 oLk 000 Half Link For Reynolds Chain 11005k Opt D.N.A.
743 oLk 001 Half Link For Diamond Chain
B BSOA1LE sssxenwsws B A S R 651 Opt D.N.A
T43 oLk 002 Half Link For Shima Chain ES-520... 1 0.1
743 0oLk OOk Half Link For Takasago Chain 520... 1 0.1
28 T43 045 000 Master Link For Reynolds Chain..... Opt D.N.A
743 0L5 001 Master Link For Diamond Chain
A 520/148......... ceeeeeaanns ceeeen Opt D.N.A
743 045 002 Master Link For Shima Chain........ 1 0.1
T43 045 003 Master Link For Daido Chain 520T... Opt D.N.A.
743 045 OOL Master Link For Takasago Chain 520. Opt D.N.A.
29 T43 046 000 Link Kit For Reynolds Chain........ Opt D.N.A.
T43 ok6 001 Link Kit For Diamond Chain
A 520/1L8. e e teeeeeeneeaan Opt D.N.A.
T43 ok6 002 Link Kit For Shima Chain ES-520.... I @il
743 046 003 Link Kit For Daido Chain 520T...... Opt D.N.A.
T43 0L6 ook Link Kit For Takasago Chain 520.... Opt D.N.A.
30 T46 017 000 Adjuster Cam....... e 2 -
31 T46 034 001 Washer Flat, 16 mm X 28 X 2.v.euun.. 2 -
¥ Chain Length: 102 Rollers

SECTION 10 PAGE 11
CATALOG NO T35 009 007




NOTES




C

NOTES










<

ional

Recreat

0)

b

\

Products

®




	63bf82a18bd9797e5fc8ce4223d9b6a8dc42fe4a4e2980b8adedcc04b87bb47b.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf

	be79836131bd44c23012bec0350f909d1f0d36585afcecafb4e06fa5e403a761.pdf
	63bf82a18bd9797e5fc8ce4223d9b6a8dc42fe4a4e2980b8adedcc04b87bb47b.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf

	6e20a0572143cf262b2e11eeab798f626a8ac20ffc87606d58661da52dbc9af2.pdf
	63bf82a18bd9797e5fc8ce4223d9b6a8dc42fe4a4e2980b8adedcc04b87bb47b.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf
	4f023a866d5401b88a8020420fb066452328e4e13326cd16f212ec16cffa6bd2.pdf


